|For Sales Info - Please Contact: Basketball Hoops Online - (678) 558-2242 |

MODEL NO.

M B2414

B““i( :::gngsi . Goalrilla Deluxe
uson I'h: PIZ::il.n Hooplight

OWNER'S MANUAL

1. Read this manual carefully before starting assembly. Read each step completely before beginning
each step.

2. Some smaller parts may be shipped inside larger parts. Check inside all parts and cartons
before assembling or ordering parts.

3. To make assembly of your basketball system easier, use the Hardware Identifier on page 2
To identify and sort all fasteners. Check all cartons for kits. All hardware is not located
in one kit.

4. Do not tighten hardware until instructed to do so. If hardware is tightened too soon, mounting holes
may not align and parts may not easily fit together Leave locknuts slightly loose until you are instructed to
tighten them.

Please Do Not Return This Product To The Store!

Contact Escalade® Sports customer service department at:

Phone: 1-888-USA-GOAL Toll Free!
Fax: 1-866-873-3536 Toll Free'!
E-mail: basketball@escaladesports.com

Mailing Address (correspondence only):
Escalade Sports

PO Box 889

Evansville, IN 47706

Please visit our World Wide Web site at: www.goalrilla.com

ON-LINE TROUBLE SHOOTING TECHNICAL ASSISTANCE
ON-LINE PARTS REQUESTS FREQUENTLY ASKED QUESTIONS
ADDITIONAL ESCALADE® SPORTS PRODUCT INFORMATION

ESALADE

S P O R T S

Escalade® Sports products may be manufactured and/or licensed under the following patents.
6419596, 6179733,5919102,5071120, 4798381, 4424968, D326128, 7244046
Additional patents may be pending. One or more of the listed patents and/or pending patents may cover specific product. ©2008 Escalade”® Sports



Skyland Group
Text Box
For Sales Info - Please Contact: Basketball Hoops Online - (678) 558-2242


HARDWARE IDENTIFIER

[ . O
/ ' 8 > (2 ?ﬁleJcEs)H \
4 4 x4 U-Bolt ™

/ , 8 (2 Pieces) \
4 5 6 I
2
Mé x 1.0
FLAT WASHER NYLC()(;\IPITOCTNUT
(6 Pieces) 1eces
©
==
3/8"-16
NYLON LOCKNUT
3/8” (5 Pieces)
FLAT WASHER
(6 Pieces) ' 2
a #10 x 3/4"
Mé x 1.0 x 25 SELF TAPPING SCREW
WASHER HEAD BOLT (3 Pieces)
(6 Pieces)

20
@ 22 |
SR

- 3/8"-16 3/8" SPLIT
HEX NUT LOCKWASHER
M20 SERRATED (1 Piece) (1 Piece)
LOCKWASHER
(1 Piece)
3/8" - 16X 1
6 x 6 U-Bolt HH BOLT
' 8 (2 Pieces) 2] (1 Pioce)
,8 6 x 8 U-Bolt
) (2 Pieces)
3/8"-16X3
HH BOLT

(1 Piece)



Stop Spacer

4. |dentify Pole Sections “A” through “D” by their labels.

5. Attach Pole Section “D” (#11) to Mounting plate (#17) with bolt
(#21) and nut (#16) as shown in Figure 3.

Note: This unit is equipped with U-Bolis to fit Goalrilla™ and
Goaliath™ basketball units with 4 x 4, 5 x5, 6 x 6, and 6 x 8
poles. Select the U-Bolt by measuring your pole and referring to
the "Hardware Identifier" in this manual.
Crank Actuator until unit is in it’s lowest position so that the
lower arms are against stops. See Figure 1.
Remove bolt and nut that attaches Actuator (B) to lower arms and
place cable stirrup (#23) over the top of the Actuator. Slide Pivot
tube (A) through Stirrup and Actuator until equal amounts stick out
through both sides of Actuator. Re-attach with bolt and nut as
shown in Figure 1.

Attach mounting plate (#17) to pole with U bolts (#18) ,washers
(#15) and nuts (#16). Top of plate should be even with top of
pole see Figure 2. -

6. Remove the wing nut, lock washer and screw at top of light that

holds frame together The door frame assembly will swing down to
open. Using gloves or soft cloth insert one end of bulb into socket
specified on light. Gently apply pressure to the bulb and insert
opposite end of bulb into other socket. Close door and secure with
screw, lock washer and wing nut. Repeat for other light unit.

Note: Do not touch halogen bulb with your hand as oil in
your skin will cause damage to the bulb. Reverse this
procedure to remove the bulb.




Attach Halogen Lamp Assembly (#1) to Lamp Mount Bar (#2)
using four Washer Head Bolts (#4), four washers (#5) and four
locknuts (#6) as shown in Figure 4.

Mount the Wire Safety Cage (#7) to the frame on the front of the
Halogen Lamp Assembly (#1). Squeeze the cage slightly so the
wire ends fit info the inside four corners of the frame.

11.

Slide the swaged (crimped) end of Pole Section "B" (#9) into the
unthreaded end of Pole Section "A" (#8). Align the holes and
insert a self tapping screw (#12) to secure. (You will need to use
a wrench or a pair of pliers to firmly start the self tapping screw.)

12. Slide Pole Section "C" (#10) into the end of Pole Section "B" (#9)

and secure with a self tapping screw (#12).

Note: It is very important to evenly space out the six plastic
ties to keep the electrical cord secure.

13. Secure the electrical cord to the pole with six plastic ties (#13) in

the locations shown in Figure 6. Cut off excess plastic tie.

Install a Serreated Washer (#19) onto Lamp Base (#3) and screw
the threaded portion of the Lamp Base (#3) into the threaded
end of Pole Section "A" (#8). Secure Lamp Base by tightening
jam nut on Lamp Base (#3) against end of Pole Section "A" (#38).
See Figure 5.

10. Attach Lamp Base (#3) and Light Junction Box to Lamp Mount

Bar (#2) using two Washer Head Bolts (#4), two washers (#5)
and two locknuts (#6). See Figure 5.

/
8
Pole

Section A

9
Pole
Section B

10/

Pole
Section C

13




14.

15.
16.

17.

18.

19.

A\ CAUTION!

ATTACHING HOOP LIGHT TO POLE REQUIRES
AT LEAST TWO CAPABLE ADULTS.

§ WARNING

When attaching the Hoop Light to the pole, stay clear of all
overhead power, electrical, telephone wires, and obstacles.
Any contact between the Hoop Light and any of these lines will
result in immediate danger.

§ WARNING

WARNING: When mounting the Hoop Light to the basketball
pole, be sure that no U-clamp either traps or squeezes the
electrical cord. Make sure the electrical cord is free and placed
outside of the U-clamps. Do not plug the Hoop Light into any
electrical outlet or extension cord until the entire assembly
procedure is complete.

With the help of at least one other adult, lift hooplight assembly
up and insert Pole Section "C" (#10) on top of Pole Section
"D" (#11). Secure with a self tapping screw (#12). See Figure 7.

Attach Cable Hook (#25) to tab on pole "D".

With hook attached to hoop light, crank actuator to raise goal
to where bottom bolt can be inserted and then insert bolt
(#22)into hoop light through two washers (#15), splitwasher
(#20)and nut (#14) and tighten. STOP RAISING GOAL
WHEN BOLT CAN BE INSERTED! IF YOU CRANK
ACTUATOR TO RAISE GOAL AFTER CABLE IS TAUT, YOU
COULD DAMAGE YOUR SYSTEM.

If goal is not at 10, leave bolt in hoop light and crank actuator
to lower goal until hook can be removed and remove snap
hook from hoop light bracket.

With cable not attached to hoop light, adjust goal height
to 10 feet.
Secure the remaining electrical cord to the pole with two plastic

ties (#13) in the locations shown in Figure 7. Cut off excess
Plastic tie.

HOW TO LOWER UNIT TO CHANGE BULB

1.

w

If cable is not attached to hoop light pole D , Crank actuator to
lower goal until you can attach cable hook (#25) to tab on pole D .

Crank Actuator to raise goal up as high as it will go. Cable (#24)
on hoop light will be taut.

Remove bottom bolt (#22) that holds hoop light to post. See Figure 7.
Lower goal as low as it will go by turning actuator handle. Lowering
goal will also lower hoop light lamp.

Change bulb. Note: Do not touch halogen bulb with your
Hand as oil in your skin will cause damage to the bulb.

Raise goal by turning actuator handle. Raise height until hole in
hoop light bracket aligns with hole in tab on goal post. See Figure 7.
Reinstall bolt (#63), washers (#62), lockwashers (#75), and nut
(#76) you removed in step 3.

A\ CAUTION 4\

DO NOT PLAY ON YOUR GOAL WITH BOLT REMOVED. 4
BOTTOM BOLT MUST BE INSTALLED.

ﬂi




£\ CAUTION:

Lamp surface gets very hot. Unplug lamp and allow to cool before touching surface of lamp. Do not assemble
without the guard.

Lamp should remain at least 20 inches from any sort of flammable material.
This is not an indoor lamp.

Do not look directly into lamp

Keep children away from this lamp.

Lamp should be unplugged and completely cool before you attempt to replace the bulb. Avoid direct contact of
fingers with the bulb. Oil from skin can damage the bulb.

Do not operate lamp with broken pieces or missing safety guard.
Never operate lamp around highly flammable liquids such as gasoline or paint thinner

This lamp should never be in or near a wet surface. Never use near a swimming pool, hot tub or sauna, or
near a standing body of water.

Do not operate this lamp in the rain.

Always insert the plug into the outlet carefully.

HOOPLIGHT CARE INFORMATION

Reverse the mounting procedure carefully in order to reach the lamp for cleaning the safety glass, changing the bulb, orin the
rare occasion that you might need to redirect the beam of the light fixture.

Use 500 watt or smaller, type T-3 bulb. (Available at most hardware and home stores)



90 DAY LIMITED WARRANTY
This consumer warranty extends to the original consumer purchase of any ESCALADE® SPORTS Product

(hereinafter referred as the "Product').
WARRANTY DURATION: This Product is warranted to the original consumer purchase of a period of
ninety (90) days from the original purchase.

WARRANTY COVERAGE: ESCALADE SPORTS warrants to the original Consumer Purchaser that any
Product of its manufacture is free from defects in material and workmanship when used for the intended
purpose under normal use and conditions. THIS WARRANTY IS VOID IF THE PRODUCT HAS BEEN DAM-
AGED BY ACCIDENT, UNREASONABLE USE, NEGLIGENCE, IMPROPER SERVICE, FAILURE TO FOLLOW
INSTRUCTIONS PROVIDED WITH THE PRODUCT OR OTHER CAUSES NOT ARISING OUT OF

DEFECTS IN MATERIAL AND WORKMANSHIP

WARRANTY PERFORMANCE: During the above ninety (?0) day warranty period, ESCALADE SPORTS

shall repair or replace with a comparable model, and Product, or component thereof, which may prove
defective under normal use and proper care, and which our examination shall disclose to our satisfaction
to be thus defective, please contact our Warranty Dept.

1-888-USA-GOAL / Warranty Dept.

Or Write us at:
Escalade® Sports, Inc. - RO. Box 889, Evansville, IN 47706 - Attn: Warranty Dept.

Or E-mail us at:
basketball@escaladesports.com

Other than shipping requirements no charge will be made for such repair or replacement of in-warranty
Products. ESCALADE® SPORTS strongly recommends that the Product is insured for value prior to mailing.

WARRANTY DISCLAIMERS: ANY IMPLIED WARRANTIES ARISING OUT OF THIS SALE, INCLUDING
BUT NOT LIMITED TO THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PAR-
TICULAR PURPOSE, ARE LIMITED IN DURATION TO THE ABOVE NINETY (90) DAY WARRANTY PE-
RIOD. ESCALADE® SPORTS SHALL NOT BE LIABLE FOR LOSS OF USE OF THE PRODUCT OR OTHER
CONSEQUENTIAL OR INCIDENTAL COSTS, EXPENSES OR DAMAGES INCURRED BY THE CON-
SUMER OF ANY OTHER USE.

Some states do not allow the exclusion or limitation of implied warranties or consequential or incidental
damages, so the above limitations or exclusions may not apply to you.

LEGAL REMEDIES: This warranty gives you specific legal rights and you may also have other rights
which may vary from state to state.




Key#

OONONO0rhWON —

Part #

6Q-6007-00
4A-6870-00
4A-6843-00
1B-6602-00
2B-6014-00
2B-6142-00
6Q-6006-00
85-6687-00
85-6688-00
85-6689-00
1A-7020-00
1B-6563-00
7B-6290-00
901-118
701-50
901-28
25-9065-00
7B-6295-00
7B-6296-00
7B-6297-00
7B-6298-00
2B-6147-00
901-69
1B-6558-00
1B-6914-00
85-6840-00
4A-7601-00
7B-6429-00

Description

Dual 500 watt Hal Lamp Assy
Lamp Mount Bar

Lamp Base

M6 X 1.0X25 Hex Washer Head
M6 Flatwasher

Mé X 1.0 Nylon Locknut
Wire Safety Cage

Pole Section "A"

Pole Section "B

Pole Section"C

Pole Section "D

Self Tapping Screw

Plastic Tie

3/8"-16 Hex Nut
3/8"Flatwasher

3/8-16 Nylon Locknut
Mounting Plate
U-Boltfor4 X4 Pole
U-Boltfor5X5 Pole
U-Boltfor 6 X6 Pole
U-Boltfor 6 X8 Pole

M20 Serrated Lockwasher
3/8" Split Lockwasher
3/8"-16 X3 HH Bolt
3/8"-16 X1 HHBolt
Cable Stirrup

Cable

Snap Hook

i

2L-7142-00




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




